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TEST REPORT CERTIFICATION
Applicant : Sounding Audio Industrial Ltd

Manufacturer : AR Electronics Co., Ltd.
EUT Description : MARINE AUDIO SYSTEM

FCCID :  OPDMS40BT
(A) MODEL NO. : MS40BT
(B) Serial No. : N/A
(C) POWER SUPPLY : DC 12V
(D) TEST VOLTAGE : DC 12V

Tested for comply with:

FCC Rules and Regulations Part 15 Subpart C; 2012
Test procedure used:

ANSI C63.10: 2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this
test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.,is assumed full responsibility for
the accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test

(EUT) is to be technically compliant with the FCC and IC requirements. This report contains data that
are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This. report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Jan.067 15, 2014 Report of date: Jan.22, 2014

Prepared by : /L,L[b( 2}’[,“ _ . __Re\_fie':ved by :

Julia Zhu / Assista 1t ® fzEAH R FE%};B%)( Lu / Assi§tant Manager

Audix Technology (Shenzhen) Co., Ltd.
EMC ## P& & %20 %

Stamp only for EMC Dept. Report

Signature: (6 Alncravr
Approved & Authorized Signer : HDRWTe a Ly |
David Jin / Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission Test FCC Part 15:15.207 N/A
ANSI C63.10 :2009

FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009

Conducted Sourious Emissi FCC Part 15: 15.247(a)(1) PASS
onducted Spurious Emissions ANS| C63.10 -2009

Carrier E Sevaration Test FCC Part 15: 15.247(a)(1) SASS
arrier Frequency separation 1es ANSI C63.10 2009

N FCC Part 15: 15.215 PASS
andwidth Tes ANSI C63.10 :2009

FCC Part 15: 15.247(a)(1)(iii)

i PASS
Number Of Hopping Frequency Test ANSI C63.10 :2009

I FCC Part 15: 15.247(a)(1)(iii) PASS
well Time Tes ANSI C63.10 :2009

" ok Ouot P g FCC Part 15: 15.247(b)(1)\ PASS
aximum Peak Output Power Tes ANSI C63.10 :2009

S FCC Part 15: 15.247(d) PASS
and Edge Compliance Tes ANSI C63.10 :2009

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

EUT name

Model Number
Radio
Operation frequency

Channel Number

Modulation Technology
Antenna Type

Applicant

Manufacturer

Date of Test
Date of Receipt

Sample Type

MARINE AUDIO SYSTEM

MS40BT

Bluetooth V2.1+EDR

1 2402-2480MHz
: 79 channels

. GFSK, n/4 DQPSK, 8-DPSK
: Wire Antenna, 0dBi PK gain

: Sounding Audio Industrial Ltd

Unit N, 7/F, Stage 2, Wah Fung Industrial, Centre 33-39
Kwai Fung Road, Kwai Chung, Hong Kong

: AR Electronics Co., Ltd.

Sima District, Changping, Dongguan, Guangdong

: Jan.06~15, 2014

- Jan.05, 2014

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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2.2.Test information

The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode,
and select test channel.

Tested mode, channel, and data rate information
Frequency
Mode data rate (Mbps) Channel (MH?2)
Tx Mode 1 Low:CHO 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low:CHO 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: ©/4DQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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2.3.Tested Supporting System Details

No.| Description ACS No. Manufacturer Model Serial Number | Approved type

ACS-EMC-SPO1TB| QINLE QL618 N/A ED";%(;A??S
1. Speaker

Cable: Shielded, Undetachabled, 0.9m

ACS-EMC-SP02TB QINLE QL618 N/A %I:B%(li/l?ﬁg
2. Speaker

Cable: Shielded, Undetachabled, 0.9m

ACS-EMC-SPO3TB|  QINLE QL618 N/A ED";%(;A??S
3. Speaker

Cable: Shielded, Undetachabled, 0.9m

ACS-EMC-SP04TB QINLE QL618 N/A %I:B%(li/l?ﬁg
4. Speaker

Cable: Shielded, Undetachabled, 0.9m

MFCC DoC

ACS-EMC-IP01 APPLE A1199 YM706MLDVQ5 MBSMI ID:
5. iPod #1 R33057

Shielded, Detachabled, 1.0m

MFCC DoC

ACS-EMC-1P12 APPLE A1204 YM706MCQVQ5 MBSMI ID:
6. iPod #2 R33057

Shielded, Detachabled, 1.0m

2.4.Block Diagram of Test Setup

ipod

Audio

DCIn «— EUT Speaker *4

USB

ipod

(EUT: MARINE AUDIO SYSTEM)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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2.5.Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber : Registration Number: 90454
Valid Date: Feb.22, 2015

Certificated by FCC, USA
3m & 10m Anechoic Chamber . Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
EMC Lab. : Registration Number: 1C 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
3.22 dB(30~200MHz, Polarize: H)
Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 4.97 dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 4.99 dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 357 dB
Emission test in RF chamber '
Uncertainty fOF'C(')I‘IdUCtIOI‘l Spurious 200dB
emission test
Uncertainty for Output power test 0.73dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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3. RADIATED EMISSION MEASUREMENT

3.1.Test Equipment
Frequency rang: 30~1000MHz (In 3m Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,13| 1 Year
2 | EMI Spectrum Agilent E4407B MY 41440292 May.08, 13| 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 834468/011 May.08, 13| 1 Year
4 Amplifier HP 8447D 2648A04738 May.08, 13| 1 Year
5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year
6 RF Cable MIYAZAKI CFD400-NL| 3# Chamber No.1 |May.08, 13| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 May.08, 13| 1 Year

3.1.1. For frequency range 1GHz~25GHz (In 3m Anechoic Chamber)
Iltem Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

3.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network| [ AMP | |Spectrum Analyzer| [ PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

»
»

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —»

g'gfgig}'fﬁ] ) TURN TABLE 0.8m

_ (FIBRE GLASS)
A
v AAA Ve

[ —
AMP | |Spectrum Analyzer| | PC System =
3.3. Radiated Emission Limit Standard: FCC 15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 435

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.

3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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3.4.1. MARINE AUDIO SYSTEM (EUT)

Model Number ;. MS40BT
Serial Number : N/A

3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.Let EUT work in Tx mode.

3.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the maximum
emission level. The EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter
and 4 meters to find out the maximum emission level. Broadband antenna (calibrated
bilog antenna) is used as receiving antenna. Both horizontal and vertical polarization of
the antenna is set on Test. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.10-2009 on radiated
emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at 1MHz and VBW is set at 3MHz for
peak emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

3.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is 9.12dB, and average limit is
20dB below peak limit, so if peak measured level comply with peak limit, the
average level was deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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Duty cycle: 0.438 ms /1.251ms *100% = 35.01%
Duty cycle factor = 20log (1/duty cycle) =9.12

Agilent Spectrum Analyzer - Swept 54

At 1136016 PM Jan L5,

=R NT sl OFF B
Avg Type: Log-Pwr THACH
PHIO: Wilde == 1rig: Fres Run TV
IFGainiLuw Amen: 20 48

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2402000000 GHz
Res BW 100 kHz #VBW 100 kHz

Agilent Spectrum Analyzer - Swept 54
L F : L INT s B O 1113647 P Jan 15, 2004
Marker 1 A 1.25100 ms L forg Typa: Log-Pwr TRACH
PHO: Wide ~e= 1rig: Fres Run TWAE
IFGaim:Luw Aen: 20 4B LET|

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2402000000 GHz
Res BW 100 kKHz #VEW 100 kHz Sweep 3.000 ms (1001 pts)

STATUE g3 Align Maw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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Agilent Spectrum Analyzer - Swept 54
s F At L1371 19 PM San LS, 2Dt

d=E INT i S
Avg Typa: Log-Pwr TRALCE
PHO: Wide ~e= 1rig: Fres Run TWRE
IFGaim:Luw Amen: 20 48 DET

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2402000000 GHz
Res BW 100 kKHz #VEW 100 kHz Sweep 1.000 ms (1001 pts)

STATUE 3 Align Maw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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Frequency: 30MHz~1GHz

Data: 34 File: E:20113 Report Data'S'Sounding'ACS1302401.EMG6 (34)
20 Level (dBuvin) Date: 2014-01-06
FCC PART 15 C (3M)
$65dB
40 —I—‘—I
§
0 30 224. 418. 612. 806, 1000
Frequency (MHz)

Jite no. : 3w Chawber Data no. T34

Dis. / Aint. I 3m 2013 CBLE112ZD 35375 Ant. pol. : HORIZONTAL

Limit : FCC PART 15 C (3M)

Env. / Ins. r 24FC/65% Engineer : Leo-Li

EUT : MARIMNE AUDIO SYSTEM

Fower rating : DC 12V

Test Mode 1 Tx Mode

M/ :MS40BT
Ant . Cable Ewmission
Nao. Freg. Factor Loss FBFeading Lewvel Limits Margin Rewark
[(MH=) [dB/m) [clE) [dlBuWr) (dBuV/m] [(dBuV/m) (B

1 214.300 10.40 1.54 16.09 28.33 43 .50 15.17 QF
2 241,730 12.38 1.95 13.00 27.33 46.00 15.67 QF
3 245,310 12.73 1.97 1=.10 26.80 46.00 19.20 QF
4 256,170 13.62 2.00 15.068 30,68 46.00 15.32 QF
= 276,370 13.50 2.08 12.768 28.34 46 .00 17.66 QF
[ 290,140 13.80 2.13 3.54 24.47 46 .00 21.53 QF

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z. The ewissicon lewvels that are Z0dE below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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Data: 33 File: E:'2013 Report Data'S'Sounding'\ACS1302401.EMG (34)
0 Level (dBuWim) Date: 2014-01-06
FCC PART 15 C (3M)
B
40 —I—‘—I
A
0 30 224, 418. 612. 806. 1000
Frequency (MHz)
Zite no. t 53m Charber D'ata no. HEC I
Iis. / Ant. o3m 2013 CBLE112D 35375 Ant., pol. : WERTICAL
Limit : FCC PART 15 C (3M)
Enwvw. / Inz. : 24%C/65% Engineer : Leo-Li
EUT : MARINE AUDIO S¥ITEM
Power rating : DC 12V
Test Haode : Tx Mode
M/M: M340BT
Ant. Cable Emiszion
Nao. Freg. Factor Loss PReading Lewvel Limits Margin Remark
[(MH=) [dB/m) [dE) [dBuv) (ABuV/m] [(dBuVv/m) [dE)
1 145,650 11.37 1.59 6.97 19.93 43 .50 23.57 QF
2 Z45.780 12.69 1.96 12 .44 Z7.09 46,00 15.91 QF
3 Z6l.030 14.00 2.02 11.07 Z7.09 46,00 15.91 QF
4 Z77.690 13.50 2.09 13.58 Z29.17 46,00 16.83 QF
5 290,150 13.80 2.13 17.62 33.55 46,00 12.45 QF
& 308.730  14.17 Z.20 745 Z3.85 46,00 ZZ.15 QF

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z. The ewizsicon lewvels that are 20dE below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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Frequency: 1GHz~18GHz

Data: 1 File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)
120 Lewvel (dBu/m) Date: 2014-01-15
FCC PART 15C PEAK
60

0 000 4400, 7800. 11200, 14600, 18000
Frequency {MHz)
3ite no. : 3m Chamber Data no. HE |
Dis. / knt. o dm 2013 3115 (4580) int. pol. : HORIZCONTAL
Limit : FCC PART 15ZC PELE
Env. / Ins. 1 23FC/54% Engineer : Leo-Li
EUT : MARINE AUDIZ 3YSITEM
Power supply @ DC 12V
Test mode + GFSEKE Z40Z2MH=z Tx
M/H : MI40BT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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Data: 2 File: G:2014 Report'S'SOUNDING'ACS 1302401.EMG (32)
Level (dBuim) Date: 2014-01-15
120
1
FCC PART 15C PEAK
60
2 FCC PART 15C iy
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. 2
Dis. / Aint. 3m 2013 3115 (4580) int. pol. HOETZOMTAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDICO IVSTEM
Power supply @ DC 12V
Test mode GF3K Z441MH=z Tx
M/H MS40EBT
Ant. Cable Lmp. Emission
Fred. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dE/m) (dE) (dE) [dEuW) [(dBuv/m) (dBEuW/m) (dE)
1 240z2.000 25.18 5.80 35.70 S4.57 93.15 74.00 -19.15 Peak
Z 4504.000 352.85 .56 35.70 45.90 54.61 74.00 19.59 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are Z0d4dE khelow the official limit are not reported.

Frequency | Peak level |Duty cycle factor AV level . :
(MHz) | (dBuvim) (dB) (dBuv/m) | Himit(dBuv/m) | Conclusion
4804.000 54.61 9.12 45.49 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-10
Data: 3 File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)
120 Level {dBu'/m) Date: 2014-01-15
FCC PART 15C PEAK
60

I

0 1000 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. H
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode GF3K Z40ZMH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-11
Data: 4 File: G:2014 Report'S'SOUNDINGACS1302401.EMG (32)
Level (dBuv/m) Date: 2014-01-15
120
1
FCC PART 15C PEAK
60 z FCC PART 15C AV
0 1000 4400. F800. 11200. 14600, 18000
Frequency (MHz)
JFite no. 3tn Cheagnber Data no. r 4
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : WERTICAL
Limit FCC PART 15C FEAE
Env. / In=. 23*C/ 54 Engineer Leo-Li
EUT : MARINE AUDIO 3I¥3ITEM
Power supply @ DC 12V
Test mode GF3K Z40ZMH=z Tx
M/ M340BT
Ant. Cable Amwp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin ERemark
[MHz) [dB/m) (dE) [dE) [dBuv) (dBuW/m] (dBuW/m) (dE)
1 zZ40z2.000 Z25.15 5.80 35.70 99,258 97.568 74.00 -23.56 Feak
4504.000 32.55 .56 35.70 50.70 S6.41 74.00 17.59 Feak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.

Frequency | Peak level |Duty cycle factor AV level . :
(MHz) | (dBuvim) (dB) (dBuv/m) | Himit(dBuv/m) | Conclusion
4804.000 56.41 9.12 47.29 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-12
Data: 7 File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)
120 Level {dBu'/m) Date: 2014-01-15
FCC PART 15C PEAK
60

o

0 1000 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chatber Data no.
Dis. / Ant. 3m 2013 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode GF3K Z441MH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-13
Data: 8 File: G:2014 Report'S'SOUNDINGACS 1302401.EMG (32)
120 Level (dBuW/im) Date: 2011-01-15
1
FCC PART 15C PEAK
60
2 FCC PART 15C oy
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. HE=1
Dis. / Ant. 3m Z013 3115 (4580) int. pol. @ HORIZCONTAL
Limit FCC PART 15C FEAE
Env. / Ins. 23%C/54% Engineer : Leo-Li
EUT 1 MARINE AUDIC 3¥VITEHM
Power supply : DC 12V
Test mode GFS3E Z441MH= T=x
M/N M340BT
Ant. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z441.000 25.27 5.86 35.70 91.60 Q0,03 74,00 -16.03 FPeak
4552 .000 32.99 .64 35.70 45 .54 54,77 74,00 19.23 FPeak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are Z0dB below the official liwmit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4882.000 54.77 9.12 45.65 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-14
Data: 9 File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)
120 Level {dBu'/m) Date: 2014-01-15
FCC PART 15C PEAK
60

W

0 1000 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. H
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode GF3K Z441MH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-15

Data: 10 File: G:2014 Report'S'SOUNDINGACS1302401.EMG (32)
Level (dBuv/m) Date: 2014-01-15
120
1
FCC PART 15C PEAK
60
2 FCC PART 15C oy
l]1IZIIZIl] 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 10
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test made GFSE Z2441MH= Tx
M/N M340ET
Ant. Cable Amwp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin ERemark
[MHz) [dB/m) (dE) [dE) [dBuv) (dBuW/m] (dBuW/m) (dE)
1 2zZ441.000 28.27 .86 35.70 97.38 95.81 74.00 -21.81 Peak
Z 4382.000 32.99 8.64 35.70 47,79 53.72 74.00 2Z0.28 Peak

Remarks:

1. Emission Lewvel= ALntenna Factor + Cable Loss -Awmp Factor + Reading.

2. The emission lewels that are Z0dAE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-16
Data: 11 File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)
120 Level {dBu'/m) Date: 2014-01-15
FCC PART 15C PEAK
60

0 1000 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. H
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode GF3K Z480MH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-17
Data: 12 File: G:2014 Report'S'SOUNDINGACS 1302401.EMG (32)
120 Level (dBuW/im) Date: 2011-01-15
1
FCC PART 15C PEAK
60 2 FCC PART 15C oy
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. r 1z
Dis. / Ant. 3m Z013 3115 (4580) int. pol. @ VERTICAL
Limit FCC PART 15C FEAE
Env. / Ins. 23%C/54% Engineer : Leo-Li
EUT 1 MARINE AUDIC 3¥VITEHM
Power supply : DC 12V
Test mode GFS3E Z450MH= T=x
M/N M340BT
Ant. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)

1 Z450.000 25.36 5.91 35.70 95.62 94,19 74,00 -z20.19 FPeak
49g0.000 33.13 g8.72 35.70 45.51 54.96 74,00 19.04 FPeak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are Z0dB below the official liwmit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4960.000 54.96 9.12 45.84 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-18
Data: 13 File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)
120 Level {dBu'/m) Date: 2014-01-15
FCC PART 15C PEAK
60

0 1000 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chatber Data no.
Dis. / Ant. 3m 2013 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode GF3K Z480MH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-19
Data: 14 File: G:2014 Report'S'SOUNDINGACS 1302401.EMG (32)
120 Level (dBuW/im) Date: 2011-01-15
1
FCC PART 15C PEAK
60
4 FCC PART 15C Av
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. r 14
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. 23%C/54% Engineer : Leo-Li
EUT 1 MARINE AUDIC 3¥VITEHM
Power supply : DC 12V
Test mode GFS3E Z450MH= T=x
M/N M340BT
Ant. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)

1 Z450.000 25.36 5.91 35.70 93.87 9 .44 74,00 -15.44 FPeak
49g0.000 33.13 g8.72 35.70 49 .34 55.49 74,00 15.51 FPeak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are Z0dB below the official liwmit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4960.000 55.49 9.12 46.37 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-20

Data

120

60

- 10

Level (dBu¥/m)

File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)

Date: 2014-01-15

FCC PART 15C PEAK

i

1000 4400. F800. 11200. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no.
Dis. / Ant. 3m 2013 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode 5-DP3K 2450MH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-21

Data: 20 File: G:2014 Report'S'SOUNDINGACS1302401.EMG (32)
Level (dBuv/m) Date: 2014-01-15
120
1
FCC PART 15C PEAK
60
FCC PART 15C oy
l]1IZIIZIl] 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 20
Dis. / Ant. 3m 2013 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test made 5-DF3K Z450MH=z Tx
M/N M340ET
Ant. Cable Amwp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin ERemark
[MHz) [dB/m) (dE) [dE) [dBuv) (dBuW/m] (dBuW/m) (dE)
1 2Z480.000 Z28.36 5.91 35.70 91.42 59.99 74.00 -15.99 Peak
Z 4960.000 33.13 8.72 35.70 47 .67 53.82 74.00 Z0.18 Peak

Remarks:

1. Emission Lewvel= ALntenna Factor + Cable Loss -Awmp Factor + Reading.

2. The emission lewels that are Z0dAE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-22

Data

120

60

s 21

Level (dBu¥/m)

File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)

Date: 2014-01-15

FCC PART 15C PEAK

0

1000 4400. F800. 11200. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no.
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode 5-DP3K 2450MH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-23

Data: 22 File: G:2014 Report'S'SOUNDINGACS 1302401.EMG (32)
120 Level (dBuv/mj) Date: 2014-01-15
1
FCC PART 15C PEAK
60
FCC PART 15C oy
0 1000 4400. F800. 11200. 14600, 18000
Frequency {MHz)
3ite no. 3m Chamber DIata no. P22
Dis. / Aknt. 3m Z013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 152 FEAE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3¥3ITEH
Power supply @ DC 12V
Test mode 5-DP3K 2450MH=z Tx
M/N M340ET
Ant. Cable Amwp. Emission
Fredg. Factor loss Factor Beading Lewvel Limits Margin ERemark
[MHz) [dB/m) (dB) [dE) [clBuWr) (dBuW/m) (dBuW/m) (dEB)
1 Z2450.000 Z28.36 5.91 35.70 95.45 94.05 74,00 -20.05 Feak
49p0.000 33.13 §.72 35.70 46,57 5z2.72 74,00 Z1.2Z8 Feak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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FCC ID:OPDMS40BT page 3-24

Data: 23 File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)

120 Level {dBu'/m) Date: 2014-01-15

FCC PART 15C PEAK

60

o

0 1000 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. ! 3 Chatmber Data no. T 23
Dis. / Ant. I 3m 2013 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Inz. : 23*C/54% Engineer : Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode : 5-DP3K 2441MH=z Tx
M/N : M340BT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




AUDIX ]

FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-25

Data: 24 File: G:2014 Report'S'SOUNDINGACS1302401.EMG (32)
Level (dBuv/m) Date: 2014-01-15
120
1
FCC PART 15C PEAK
60
7 FCC PART 15C oy
l]1IZIIZIl] 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 24
Dis. / Ant. 3m 2013 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test made 5-DF3K Z441MH=z Tx
M/N M340ET
Ant. Cable Amwp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin ERemark
[MHz) [dB/m) (dE) [dE) [dBuv) (dBuW/m] (dBuW/m) (dE)
1 2zZ441.000 28.27 .86 35.70 91.23 59.66 74.00 -15.66 Peak
Z 4382.000 32.99 8.64 35.70 47,64 53.57 74.00 20.43 Peak

Remarks:

1. Emission Lewvel= ALntenna Factor + Cable Loss -Awmp Factor + Reading.

2. The emission lewels that are Z0dAE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-26

Data

120

60

;25

Level (dBu¥/m)

File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)

Date: 2014-01-15

FCC PART 15C PEAK

W

1000 4400. F800. 11200. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no.
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode 5-DP3K 2441MH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-27

Data: 26 File: G:2014 Report'S'SOUNDINGACS1302401.EMG (32)
Level (dBuv/m) Date: 2014-01-15
120
1
FCC PART 15C PEAK
60
7 FCC PART 15C oy
l]1IZIIZIl] 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. HE=
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test made 5-DF3K Z441MH=z Tx
M/N M340ET
Ant. Cable Amwp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin ERemark
[MHz) [dB/m) (dE) [dE) [dBuv) (dBuW/m] (dBuW/m) (dE)
1 2zZ441.000 28.27 .86 35.70 95.03 93 .46 74.00 -19.48 Peak
Z 4382.000 32.99 8.64 35.70 47,69 53.62 74.00 20.38 Peak

Remarks:

1. Emission Lewvel= ALntenna Factor + Cable Loss -Awmp Factor + Reading.

2. The emission lewels that are Z0dAE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-28

Data

120

60

s 27

Level (dBu¥/m)

File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)

Date: 2014-01-15

FCC PART 15C PEAK

b

1000 4400. F800. 11200. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no.
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode 5-DP3EK Z240ZMH=z Tx
M/N M340ET

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 3-29
Data: 28 File: G:2014 Report'S'SOUNDING'ACS 1302401.EMG (32)
120 Lewvel (dBuv/m) Date: 2014-01-15
1
FCC PART 15C PEAK
60
2 FCC PART 15C AY
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber DIata no. 1 25
Dis. / knt. 3m Z013 3115 (4530) Ant. pol. : WERTICAL
Limit FCC PART 15C FELAE
Env. / Ins. 23*C/54% Engineer : Leo-Li
EUT : MARINE AUDICO S¥STEM
Power supply @ DC 1=V
Test mode G-DF3EK 240ZMHz Tx
M/M MZ40BT
Ant. Cable Amwp. Emission
Fred. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MHz) [dE/m) (dE) [dE) [dBuv) [dBuVsm) (dBEuW/m) (dE)
1 Z40zZ.000 Z28.18 .80 35.70 95,47 96.75 74,00 -22.75 Peak
Z 4304.000 32,85 8.56 35.70 49,34 55.05 74,00 13.95 Peak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
2. The emission lewvels that are Z0d4dE below the official limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4804.000 55.05 9.12 45.93 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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FCC ID:OPDMS40BT page 3-30

Data: 29 File: G:2014 Report'S\SOUNDING'ACS 1302401.EMG (32)

120 Level {dBu'/m) Date: 2014-01-15

FCC PART 15C PEAK

60

0 1000 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. ! 3 Chatmber Data no. T 29
Dis. / Ant. I 3m 2013 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Inz. : 23*C/54% Engineer : Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test mode 1 5-DP3E Z2402ZMH=z Tx
M/N : M340BT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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FCC ID:OPDMS40BT

AUDIX Technology (Shenzhen) Co., Ltd.

page

3-31

Data: 30 File: G:2014 Report'S'SOUNDINGACS1302401.EMG (32)
Level (dBuv/m) Date: 2014-01-15
120
1
FCC PART 15C PEAK
60
72 FCC PART 15C oy
l]1IZIIZIl] 4400. F800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 30
Dis. / Ant. 3m 2013 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIC 3I¥ITEM
Power supply @ DC 12V
Test made S5-DF3K Z402MH=z Tx
M/N M340ET
Ant. Cable Amwp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin ERemark
[MHz) [dB/m) (dE) [dE) [dBuv) (dBuW/m] (dBuW/m) (dE)
1 2Z40z.000 Z28.183 .80 35.70 93.77 9z.05 74.00 -138.05 Peak
Z 4304.000 32.85 8.56 35.70 47 .25 5EZ.986 74.00 21.04 Peak

Remarks:

1. Emission Lewvel= ALntenna Factor + Cable Loss -Awmp Factor + Reading.

2. The emission lewels that are Z0dAE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




®
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4. CONDUCTED SPURIOUS EMISSIONS

4.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer| Agilent N9030A MY51380221| Oct.31, 13 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1 Year
4.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power.

4.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

4.4.Test result
PASS (The testing data was attached in the next pages.)
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Hopping Off
GFSK
2402MHz

Agilent Spectrum Analyzer - Swept 54
L T == s b LEAZ20PM S 15, 2004
Display Line -17.72 dBm _ Avg Typs: Log-Pwr T

PHO: Fast Ly Trig: Fres Run Avg|Hold: 17M00 TVPE
IFGaim:Lw Atten: 20 dB

Fef Offzet 1 dB
Eidiv  Ref 11.00 dBm

= L

e S—— L..L ALy

Al im AL BART L. |
e b A A N e i e ot bl

e

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUNETIGN FLEICTIE WD TH TFUNETION WAL

i i
Ay Type: Log-Pwr
PHI: Fast Ly Trig: Fres Run Avg|Hold: 4600
IFGaimiL v Awen: 20 d8

Fef OMzet 1 dB Mk r-]“:l / : -
n?f 11'_‘%'—'-|'“E'nl

] p———

*1

""'“‘h.-L b S, gt st g M b e it st otinir ot Mg

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TFUNCTION

STATUE 3 Align Maw, All requined
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Agilent Spectrum Analyzer - Swept 54

T aF EEE N ih
Marker 1 24.730000000000 GHz

114354 PM Jan |

Ava Type: Log-Pwr TRALE
PH: Fast (g Trig: Fres Run Avg|Hold: 2100 TVPE
IFGaimiL v Awen: 20 d8

Fel Offzet 1 dB
Ref 11.00 dBm

P —————

ot rorme oime oy x g bl A S s it el TN L R

Start 10.000 GHz

FRes BW 100 kHz FVEW 300 kHz

[

TUHETION FLECTION WD TH

weep 1.43 s (1001 pts)

i

¢

Pt s i ey

Stop 25,000 GHz

Peak Search

i i
Ay Type: Log-Pwr
PHI: Fast Ly Trig: Fres Run Avg|Hold= 100100
IFGaimiL v Awen: 20 d8

L1251 P
TRACE
TvPE

Fel Offzet 1 dB
Ref 11.00 dBm

P —————

[ P S —————— e T ee— e | W S | P———(— e

Start 2.31000 GHz

.

FRes BW 100 kHz

TUHETION

' Stop 2.40500 GHz
#VBW 300 kHz Sweep 9.13 ms (1001 pts)

STATUE i3 Align Maw, All requined
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2441MHz

Agilent Spectrum Analyzer - Swept 54

LA F EAEEINT [T LL:A5% 14 PM San 15, 2014
Display Line -20.07 dBm L Aorg Typa: Log-Par TRACH

PHO: Fast L) Trig: Fres Run Avg|Hold: 16M00

IFGaimiL v Awen: 20 d8

Fel Offzet 1 dB
iy Ref 11.00 dBm

T——

| — e
ot ik P

. 1. i
WSS U SR R S ER e R ST

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUHETION FLECTION WD TH

L TED TREEIE
Ay Type: Log-Pwr
PHI: Fast Ly Trig: Fres Run Avg|Hold: 42100
IFGaimiL v Awen: 20 d8

Ral Offzet 1 dB Mkr1 I Ialt {z
Ref11.000Bm _~  -60.041dBm

] p———

'1

I
Py, 'i-.|1- e oo il At M ettt Bt T T Lo L e o LA et i IJJ.'}-""-*'M—'.-.#

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TFUNCTION

STATUE 3 Align Maw, All requined
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Agilent Spectrum Analyzer - Swept 54

1A il EAEEINT [T L4844 PM an 15, 201
Marker 1 24.820000000000 GHz { Aorg Typa: Log-Par TRACH

PHO: Fast .0 Trig: Fres Run Avg|Hold: 2100

IFGalmLuw Aen: 20 48

Fel Offzet 1 dB
Ref 11.00 dBm

] p———

" S PP —— VL ST R SPee __.*,..‘J_|._..i..».-'n;,.....u;.--},-.ﬂ,.umub'i.l.-hh-'—..-..u;-l-""-"“"-'""

Stop 25,000 GHz
FRes BW 100 kHz FVEW 300 kHz Sweep 1.43 s (1001 pts)

MR MIDD TRE 5C E Y TUHETION FLCTICN WD TH

STATUE 3 Align Maw, All requined

i i
Ay Type: Log-Pwr
PHI: Fast Ly Trig: Fres Run Avg|Hold: 12M00
IFGaimiL v Awen: 20 d8

-
A |
i s T row Ly SRS TN e e S

Stop 10,000 GHz
FRes BW 100 kHz FVEW 300 kHz Sweep EG0 ms (1001 pts)

FLMCTICH WID T

L5 0 =J S N B L

WESD sTaTUE i3 input Ovardoad ADC aver range
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Agilent Spectrum Analyzer - Swept 54

Marker 1 99.840000000 MHz Avg Type: Log-Pwr

] p———

A MADL TAE &C ’ '] FUNETION

1160 P San LS, 204
ace Peak Search
PHO: Fast Ly 1rig: Fres Run Avg|Hold: 26M100 TYPRE

FGalmLow — Atten: 20 48 DET

Ref Offzet 1 dB Mkr1 99.84 Mhz
Hf_'f 11.00 dBm "

*1

I"H.'H'l""r-l"-'ﬁ‘h'ﬂh'-' B P N e e At st it L |

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FLEICTIE WD TH FUNCTIONWALLE |

STATUE 3 Align Maw, All requined

Agilent Spectrum Analyzer - Swept 54

] p———

FEE] Lo PM an 1S, 204

PHO: Fast Ly Trig: Fres Run Avg|Hold: 2100
IFGaimiL v Awen: 20 d8

Marker 1 24.490000000000 GHz = a2 "mr- —

Fel Offzet 1 dB
Ref 11.00 dBm

‘1

bR T3mg  k fntppi PRAP  AA < S et tof hfie

Stop 25,000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

STATUE 3 Align Maw, All requined
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Agilent Spectrum Analyzer - Swept 54

Display Line -18.82 dBm

FGalmLow — Atten: 20 48

PN Wildm Ly Trig: Fres Run

[ E] LEAT0 PM Jan 15, 20E4
Avg Typa: Leg-Pwr TRACH
Avg|Holdz= 100/ 100 TRl

Rel OMzet 1 dB
Ref 11.00 dBm

§3
.'I_l_

FVEW 300 kHz

=TS T PR S

Stop 2.51000 GHz
Sweep 3.20 ms (1001 pts)

TUNETIGN FLEICTIEN WIDTH TFUNETION WAL

STATUE i3 Align Maw, All requined

-18.82 dBm

8-DPSK
2402MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -18.21 dBm :
N Trig: Fres Run
Atten: 20 4B

PHO: Fasi (g
IFGaim:Luw

L CLED Lt P 5
Avg Type: Log-Pwr TRACK
Avg|Hold: 22M00 TvPE

Fef Offzet 1 dB
Ref 11.00 dBm

=id 1_*1 €

== A el
_'"" |,

FVEW 300 kHz

FRes BW 100 kHz

MR MIDE TRE 50

1N

S RERRe S ¥ I S L

Stop 10,000 GHz
Sweep 860 ms (1001 pts)

FUMETION

-18.21 dBm

STATUE 3 Inpuit Ovardoad ADC avar rangs
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Agilent Spectrum Analyzer - Swept 54

AUDIX Technology (Shenzhen) Co., Ltd.

ih!arker 1 98.840000000 MHz ]
PHO: Fast Ly ) Trig: Fres Run

FGalmLow — Atten: 20 48

Avg T‘j'ﬂ'l." L'D-I;F'A'r

: T =58 Peak Search
Avg|Hold: 53H00 T--rt-

page 4-7

114517 PM Jan |

Rel OMzet 1 dB

] p———

*1

MEN MODL TRE 2L

FVEW 300 kHz

TLIMETID

Ref 11.00 dBm

""'""""-J e Bl et Ao e, 5 e At e e

Sweep 92.7 ms (1001 pts)

4 MHzZ
Bm

Stop 1.0000 GHz

Ol WD T FRIMETIOR L

PHI: Fasi Ly Trig: Fres Run
IFGaimiL v Awen: 20 d8

ik

Avg Type: Lo I;F'A'r Peak Search
Avg|Hold: 3H100

Rel OMzet 1 dB

] p———

FVEW 300 kHz

TUHETION

Ref 11.00 dBm 63.9

i" et g P A el e P i bl A A by bt et
' =

1

Stop 25.000 GHz
Sweep 1.43 s (1001 pis)

STATUE 3 Align Maw, All requined
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Agilent Spectrum Analyzer - Swept 54

Display Line -18.22 dBm :
] Trig: Fres Run
Atten: 20 4B

PR Fast (4
IFGaim:Luw

AUDIX Technology (Shenzhen) Co., Ltd.

page

At G 1150007 P San L

{141 i
Avg Typa: Leg-Pwr

TRACHE .
Avg|Hold: 1001100 TP
CET

Fel Offzet 1 dB
e Ref 11.00 dBm

Start 2.31000 GHz
#Res BW 100 kHz

MR, MODL TN, 5C

FVEW 300 kHz
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k
| P e e T T | o B = R T T = e e o, = e | e e o g

¥
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K

Stop 2.40500 GHz
Sweep 9.13 ms (1001 pts)

FLEICTIEN WIDTH TFUNETION WAL

STATUE i3 Align Maw, All requined

2441MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -20.02 dBm :
Trig: Fres Run

PRO: Fast ()
Atten: 20 d8

IFGaim:Luw

Avg Typa: Log-Pwr
Avg|Hold: 10/100 TRl

[ EET 14350045 P §
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Ref 11.00 dBm
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| A S — |
————— - ! =
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T
8
L]

FUMETION

L PRPET STTPEY R A F SR LU - L T

Stop 10,000 GHz
Sweep 860 ms (1001 pts)

10N WD TH TFUNETION WAL

STATUE 3 Inpuit Ovardoad ADC avar rangs
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Agilent Spectrum Analyzer - Swept 54

1450056 PM Jan |

T o =T FTE it

Marker 1 99.840000000 MHz _ Avg Typs: Log-Par mack PeARFAAh
PHD: Fast (g Trig: Fres Run Avg|Hold: 345100 TYPRE

IFGaim:Lww Aen: 20 48

Fel Offzet 1 dB
Ref 11.00 dBm
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Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)
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Ol WD T FRIMETIOR L

dhe i LEREL1PM 5 [
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PH: Fast (g Trig: Fres Run Avg|Hold: 3H100 TVPE
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Fef Ofzet 1 dE
Ref 11.00 dBm
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4

et P it g g i e R L A APl sttt st g
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Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

1008 WD T FRIMETIOR

WESD STATUE i3 Align Moaw, All requinad
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2480MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -20.93 dBm

PHO: Fasi (g
IFGaim:Luw

N Trig: Fres Run

Awen: 20 d8

iy i
Avg Typa: Log-Pwr
Avg|Hold: 16100
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PR e
[
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-

ot i e ST SHE Y SR SIS PRSP SR
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Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)
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STATUE 3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14042




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 4-11

Agilent Spectrum Analyzer - Swept 54

- il B EE T L CLED 115500 PM an 1S, 20t

Marker 1 22.600000000000 GHz Avg Typa: Log-Pwr w-r. Peak Search
PH: Fast (g Trig: Fres Run Avg|Hold: 21100 TVPE
IFGalmLuw Aen: 20 48

Fef Offget 1 d&
Ref 11.00 dBm

] p———
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b oo it o e Dbyl s e oot M L s Mo
|

Start 10.000 GHz ' ' , ' ' Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz sweep 1.43 s (1001 pts)

MR MIDD TRE 5C E v TUHETION

Agilent Spectrum Analyzer - Swept 54
T N LESEA PM

Display Line -20.80 dBm L Aorg Typa: Log-Pwr TRACH
PHD: Wide () Trig: Fres Run Avg|Hold:= 100100 TYPRE
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i

Stop 2.51000 GHz
#VBW 300 kHz Sweep 3.20 ms (1001 pts)

STATUE 3 Align Maw, All requinad
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Hopping On
GFSK

Agilent Spectrum Analyzer - Swept 54

Start Fraq 2.477000000 GHz

-
IFGaim:Luw

Ref Offzet1 dB
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ST T ST T
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e CIRIE ¥ J0:5E03] AM an 15, SDid
Ava Type: Log-Pwr TRACE
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Froqueney

Agilent Spectrum Analyzer - Swept 54
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Froqueney
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8-DPSK

Agilent Spectrum Analyzer - Swept 54

a = BEE T W sl 1 T SORF | IRSSOT A Sany LS, 2Ol

Start Freq 2.310000000 GHz _ Pva Type: Log-Par Fraquancy
PHI: Fasi Ly Trig: Fres Run Avg|Hold= 100100 U

IFGainLow ©_Aten: 3 dB
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=idiv Rel 20,00 dBm

FVEW 300 kHz
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B —
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Stop 2.51000 GHz
Sweep 3.20 ms (1001 pts)
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STATUE i3 Align Maw, All requined
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5. CARRIER FREQUENCY SEPARATION TEST

5.1.Test Equipment

Item Equipment Manufacturer | Model No.

Serial No. Last Cal. |Cal. Interval

1 | Spectrum Analyzer Agilent N9030A

MY51380221| Oct.31, 13 1Year

5.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mWw.

5.3.Test Results.

EUT: MARINE AUDIO SYSTEM
M/N: MS40BT
Test date: 2014-1-15 Pressure: 101.4+1.0 kpa Humidity: 50.7£3.0%
Tested by: Leo-Li Test site: RF Site Temperature : 21.410.6°C
Test Mode Channel separation Conclusion
8-DPSK 1.0MHz PASS
GFSK 1.0MHz PASS
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Agilent Spectrum Analyzer - Swept 54
F At G ; L1545 P Jan 15 B4

L BF [ S2eE T - i \
Marker 3 A -1.000000000 MHz { Aorg Typa: Log-Pwr e
PHD: Wide () Trig: Fres Run Avg|Hold= 100100 TVPRE
IFiGaimLuw Aten: 20 4B HET Select Marker
*
Ref Offzet 1 dB 3
1 11.00 dBm e |
Marmal
| —
Delta
1
Fixedi
- - —
{Center 2.441000 GHz Span 5.000 MHz
rRes BW 100 kHz FVEBW 300 kHz Sweep 2.53 ms (1001 pis) on
MIR MODL TNE 5 ] TUHETION FUMCTION WIDTH TUHETION YALLIL |
1 ] |
y EEEE—
| 2 !
3l |
- Froperties®
6
T
B
13 —— — L — | ——— More
11 1of2
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WEG STATUE 23 Align Maw, All requined
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6. 20 DB BANDWIDTH TEST
6.1.Test Equipment
Item| Equipment | Manufacturer| Model No. Serial No. | Last Cal. |Cal. Interval
1, | Spectrum 1 A giient N9030A  |MY51380221| Oct.31, 13| 1Year
Analyzer
6.2.Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be

designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth

may otherwise be specified in the specific rule section under which the equipment

operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.

6.3.Test Results

EUT: MARINE AUDIO SYSTEM

M/N: MS40BT

Test date: 2014-1-15

Pressure: 101.4+1.0 kpa

Humidity: 50.7£3.0%

Tested by: Leo-Li

Test site: RF Site

Temperature : 21.410.6°C

Cable loss: 1 dB
CH 20dB bandwidth Limit
Test Mode (MH2) (KHz) (KHz)
2402 836.9 N/A
GFSK 2441 844.2 N/A
2480 846.4 N/A
2402 1207 N/A
8-DPSK 2441 1208 N/A
2480 1210 N/A
Conclusion : PASS
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GFSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Docupied BW

x dB -20.00 dB

Gyt Trig: Fres Run
DIFGainLow #Aren: 20 dB

BF INT !
Cunter Fraq: 2402000000 GHz

1136050 P an LS, 2004

Radio Std: Nome Traca/Detector

Avg|Hold:= 10010

Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

Occupled Bandwidth

#VBW 100 kHz

Total Power

830.95 kHz

Transmit Freq Error
¥ dB Bandwidth

6,343 kHz
836.9 kHz

OBW Power

Span 3 MHz
Sweep 3.2 ms

.70 dBm

899,00 %
-20.00 dB

STATUS 3 Align Now, All réquinad

Gyt Trig: Fres Run
DIFGainLow #Aren: 20 dB

BF INT !
Cunter Fragq: 2441000000 GHz

113514 P o LS, 2004

Radio Std: None Traca/Detector

Avg|Hold:= 10010

Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

Occupled Bandwidth

#VBW 100 kHz

Total Power

832.99 kHz

Transmit Freq Error
¥ dB Bandwidth

-5.599 kHz

OBW Power

Span 3 MHz
Sweep 3.2 ms

8.41 dBm

899,00 %
-20.00 dB

STATUS 3 Align Now, All réquinad
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Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Docupied BW

L f BEF INT FEE] 1113503 PM Jan 15, 2004
Center Freq 2.4B0000000 GHz Conter Fraq: 2450000000 GHz Radio Std: Mone Traca/Detector
G Trig: Fres Run Avg|Hold= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

#VBW 100 kHz

Occupled Bandwidth Total Power 8.52 dBm
834.98 kHz

Transmit Freq Error -1,838 kHz OBW Power 99,00 %
x dB Bandwidth 846.4 kHz -20.00 dB

STATUS €3 Align Now, All réquinad

8-DPSK
Test Frequency: 2402MHz

BF INT FOLE] LL0C3A PM an 1S, 2014
Canter Frag: 2402000000 GHa Radio Std: None Traca/Detector
(irn] Trig: Fres Run Avg|Hold:= 10010
BIFGain:Linw #Artan: 20 4B Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

Span 3 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 3.2 ms

Occupled Bandwidth Total Power 9.41 dBm
1.2218 MHz

Transmit Freq Error -2.151 kHz OBW Power 99,00 %
x dB Bandwidth 1.207 MHz -20.00 dB

STATUS 3 Align Now, All réquinad
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Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Docupied BW

.i.']antar Frecq 2.441000000 GHz

G Trig: Fres Run
DIFGainLow #Arten: 20 dB

b =il 1 1:40c451 PM S LS, 2004

Radio Std: None Traca/Detector

E24=F |INT !
Cunter Fragq: 2441000000 GHz
Avg|Hold= 10010

Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

Occupled Bandwidth

1.1763 MHz

9.436 kHz
1.208 MHz

Transmit Freq Error
¥ dB Bandwidth

Span 3 MHz
#VBW 100 kHz Sweep 3.2 ms

Total Power 7.66 dBm

OBW Power 99,00 %
-20.00 dB

STATUS 3 Align Now, All réquinad

G Trig: Fres Run
DIFGainLow #Arten: 20 dB

b =il LEA R0 PM San LS, 2004

Radio Std: Nome Traca/Detector

S T F
Cuntar Fraq: 2450000000 GHz
Avg|Hold= 10010

Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

Occupled Bandwidth

1.1515 MHz

9.646 kHz
1.210 MHz

Transmit Freq Error
¥ dB Bandwidth

Span 3 MHz
#VBW 100 kHz Sweep 3.2 ms

Total Power 6.66 dBm

OBW Power 99,00 %
-20.00 dB

STATUS 3 Align Now, All réquinad
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7. NUMBER OF HOPPING FREQUENCY TEST

7.1.Test Equipment

Item|Equipment|Manufacturer| Model No. Serial No. Last Cal. |Cal. Interval

1 | SPeCUUM | A gilent N9030A | MY51380221 | Oct31,13 | 1Year
Analyzer

7.2.Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

7.3.Test Results

EUT: MARINE AUDIO SYSTEM
M/N: MS40BT
Test date: 2014-1-15 Pressure: 101.4+1.0 kpa Humidity: 50.7£3.0%
Tested by: Leo-Li Test site: RF Site Temperature : 21.4+0.6°C
Test Mode Number of channel Limit Conclusion
8-DPSK 79 >=15 PASS
GFSK 79 >=15 PASS
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Agilent Spectrum Analyzer - Swopt 54

Marker 2 2.480000000000

AUDIX Technology (Shenzhen) Co., Ltd.
page 7-2

EEE N il o
GHz Avg Typa: Log-Pwr Rack
PHO: Wide L, 0 1rig: Fres Run Avg|Hold:= 100100 TYPRE

Fef Offget 1 d&
v Ref 11.00 dBm

FRes BW 100 kHz

(Y15

IFGainiLuw "_ Arten: 20 4B i Ealmmw‘_

#VBW 100 kHz Sweep 5.13 ms (1001 pts)

TUHETION FLECTICH WD Ti FLIMETI LLIL |

iy i
Avg Typa: Log-Pwr
PHO: Fast (g 1rig: Fres Run Avg|Hold:= 100100
IFGaimiL v Awen: 20 d8

Fef Ofzet 1 dB
Ref 11.00 dBm

] p———

Select um,_

I E [
3 B
B

Delta

Fixedi*

Stop 2.44100 GHz
#VBW 100 kHz Sweep 6.20 ms (1001 pts)

TUHETION

?.I

STATUE 3 Align Maw, All requinad
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8. DWELL TIME

8.1.Test Equipment

Item|Equipment|Manufacturer|  Model No. Serial No. Last Cal. Cal.
Interval
1 | Spectrum | A dilent N9030A | MY51380221 | Oct.31,13 | 1Year
Analyzer
8.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels employed.

8.3.Test Results

EUT: MARINE AUDIO SYSTEM
M/N: MS40BT
Test date: 2014-1-15 Pressure: 101.4+1.0 kpa Humidity: 50.7£3.0%
Tested by: Leo-Li Test site: RF Site Temperature: 21.410.6°C
Mode dwell time Limit Conclusion
DH1 (51hops/5s*0.4*79chanels*0.435ms =140.21ms <400ms PASS
GFSK | DH3 [25hops/5s*0.4*79chanels*1.701ms =268.76ms <400ms PASS
DH5 |17hops/5s*0.4*79chanels*2.945ms=316.41ms <400ms PASS
DH1 [50hops/5s*0.4*79chanels*0.451ms =142.52ms <400ms PASS
8-DPSK | DH3 |25hops/5s*0.4*79chanels*1.701ms =268.76ms <400ms PASS
DH5 [17hops/5s*0.4*79chanels*2.965ms =318.56ms <400ms PASS
Note: All the lower levels were signal from receiver’s, and should not considered
in here.
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GFSK
DH 1

Agilent Spectrum Analyzer - Swept 54

._Sw&ap Time E.UGE}

PHO: Wide =+

IFGaim:Luw

Raf Offeet 1 dB
0 d Ref 11.00 dBm
i Ji) '——_

TRin
Ll
I

Center 2441000000 GHz
Res BW 100 kHz

WES

#VEW 100 kHz

At 10 AM an 16, 204

fvg T‘!I'Hr'l.:- Log-Pwr ALK Sweep/Control

Trig: Fres Run TVPL

Atten: 20 4B )

WiuaveRIUu T

Sweep 5.000 s (1001 pts)
STATUE 3 Align Maw, All requinad

Agilent Spectrum Analyzer - Swept 54

PHO: Wide —+—=

IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm
ile} '——_

Center 2.441000000 GHz
Res BW 100 kHz

Trig: Line TvPE

* I. :i

#VEW 100 kHz

[ EED 10 A San 16, 2004
Avg Typa: Log-Pwr L]

Awen: 20 d8

Sweep 1.000 ms (1001 pts)
STATUE 3 Align Maw, All requinad
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DH 3

Agilent Spectrum Analyzer - Swept 54

._Sw&ap Time E.UGE}

Raf Offeet 1 dB
( Ref 11.00 dBm
ile} '——_

*

[
] it
far W]

Center 2.441000000 GHz
Res BW 100 kHz

WES

STy A

i

L EE]D 125050 A S 165, 2004
Avg Typa: Log-Pwr

TRACE
VAL

Sweap/Control
Trig: Line
Aen: 20 48

PHO: Wide =
IFGaimniLuw Sweep Time

CET
5.000 s

I | IE NN |
| ] | L Il
.'1'.'! 1!'."" I";T.':il. 'r‘Fl "M.r I'.LL: I'.il:"l. ;‘- r-:": "M .-'-"‘ ~: :-'iia 1

Span OE
Sweep 5.000 s (1001 pts)

STATUE i3 Align Maw, All requined

(1419

#VEW 100 kHz

Agilent Spectrum Analyzer - Swept 54

i'h'larker 1A 1.?1]1!] ms

Raf Offeet 1 dB

o) —————

Center 2.441000000 GHz
Res BW 100 kHz

Ref 11.00 dBm

1305200 A San 16, 204
wack
TR
CET

[ EED
Avg Typa: Log-Pwr
Trig: Line
Awen: 20 d8

PHO: Wide =+
IFGaim:Luw

. *:

fifL e
| [

#VBIW 100 KHz Sweep 3.000 ms (1001 pts)

STATUE i3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 8-4

DH 5

Agilent Spectrum Analyzer - Swept 54

LA AF : F=E iy L ELE]] 13;06:55 A fan 16, 204

Sweep Time 5.000 s L7 Avg Typa: Log-Pwr

PH: Wide ~+— 17ig: Line

IFGaimniLuw Atten: 20 dB Sweep Time
5000 s

Sweap/Control

Raf Offeet 1 dB
Ref 11.00 dBm
a8 '——_

‘ .
4 1
|

it f it it it it 1 |

I';"J"‘II ;1'-1"!"': J'L"i" I'I!';F‘l". t:ﬂl r‘. .!'I-I"»"l'f. i|'|- 3 b 1 iy '; F,LH'!.III Ilhj:fl! i-:"ﬂhl'l": "h!l"r.i' :11"|‘--:

_

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 kHz

Agilent Spectrum Analyzer - Seept 54
I - . ==l = b 12;00 20 &M S 165, Pt
Marker 1 A 2.94500 ms e forg Typa: Log-Pwr THACH
PND: Wide —#— 11g: Lins TRl
IFGainiLuw Atten: 20 d8 LET

Raf Offeet 1 dB
Ref 11.00 dBm

::.:: i
%
| P R T A

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 5.000 ms (1001 pts)

STATUS €3 Align Naw, All réquinad
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8-DPSK
DH 1

Agilent Spectrum Analyzér - Swept 54

LA HF o =T rx.- -

Sweep Time 5.000 = Iy e TAee: Lo e SWIBCONtTSI

PHO: Wide ~w= 178 Line

IFGaimiL Awen: 20 d8 Sweep Time
5000 s

Raf Offeet 1 dB
Ref 11.00 dBm

T

| | [l 1] |
|L1Eﬂud|i'1h I R W

Center 2.441 unanan GHz
Res BW 100 kHz #VEBW 100 kHz

uEs A File 00000049 png> saved STATUE 3 Align Maw, All requinad

Agilent Spectrum Analyzer - Swept 54
A A 22 B 12:000.23 M San 165, St

LAl Tir ' FdF INT [l
Marker 1 A 451.000 Avg Type: Log-Pwr TRack

PHO: Wide ~w= 178 Line TR

IFGaimniLuw Atten: 20 4B CET

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.44 1000000 GHz
Res BW 100 KHz ZVBIW 100 KHz Sweep 1.000 ms (1001 pts)

STATUE i3 Align Maw, All requined
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DH 3

Agilent Spectrum Analyzer - Swept 54

At 12 O], AN an 16, SiEd

._Sw&ap Time E.U:]E} = ] Typr-.:'L“;er Iru-r- SweepiControl

PHO: Wilde === 1rg: Line TVRE
IFGaim:Luw Aen: 20 48 DET Sweep Time
5000 s

Raf Offeet 1 dB
Ref 11.00 dBm

YR .. BUREREI
N | N R | | | | S ) O | S | N | | NN | Y 0 N | S |

H
T S ! N Ly g 0 o G T R "::;-l L0 e L e S W e 'ﬁ

Center 2.441000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 5.000 s (1001 pts)

WED STATUE i3 Algn Maw, All requirad

Agilent Spectrum Analyzer - Swept 54

At 12 BOr3S A an 16, SiEd

o TiF 'n BEE T A i
Marker 1 A 1.70100 ms e forg Typa: Log-Par TRACH

PHO: Wids =+ 1rg: Line TVPE

IFGainiLuw Atten: 20 d8 LET

Raf Offeet 1 dB
Ref 11.00 dBm

1
[

"Ml

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 KHz Sweep 3.000 ms (1001 pts)

STATUE i3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
page 8-7

FCC ID:OPDMS40BT

DH5
Agilent Spoctrum Analyzer - Swept 54
E 2 : BE T FOLET 12711000 &M S 165, St
Sweep Time 5.000 = Avg Type: Log-Pwr IF-‘--r- Sweep/Control
Trig: Line TVRL
ey Sweep Time

PHO: Wide —+—=

IFGainiLuw Awen: 20 d8
5000 s

Raf Offeet 1 dB

10 dB/di Ref 11.00 dBm
ali] I———‘

Center 2.441000000 GHz
Res BW 100 kHz

| 1 .I..-I ..FI. i. :I'I" : ] .; :i I 1 11 =I {
TR NN LI B T, t'-L.#r* L% SR ATRII F P {ERITT R RS ST WTRERE W |

#VEW 100 kHz

LT 13 H R an 16, 2L
Avg Type: Log-Pwr TRack
Trig: Line TVPE
Aen: 20 48 CET

Agilent Spectrum Analyzer - Swept 54

i'h'larker 1A 2.9551] ms
PHO: Wide ==

IFGaim:Luw

Raf Offeet 1 dB

10 ge/dly  Ref 11.00 dBm
s s s e R BER S

-,"'zrfilrlf H I“’- i*é". H".lffr;w‘., lfl"‘i ﬁ':!::]'-rr]l 1"",}-}]‘ ll]ll[ ’a, 1’ ",]’4. ."i

Center 2.441000000 GHz
Res BW 100 kHz

Sweep 5.000 ms (1001 pts)

#VEW 100 kHz
STATUE i3 Align Maw, All requined
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9. MAXIMUM PEAK OUTPUT POWER TEST
9.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.

Interval

1| Spectrum Agilent N9030A |MY51380221| Oct31,13 | 1Year
Analyzer

2. Amp HP 8449B 3008A02495 | May.08, 13 | 1 Year
3. | Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
4. HF Cable Hubersuhne | Sucoflex104 - May.08,13 | 1 Year
S Power Meter Anritsu ML2487A | 6K00002472 | May.08, 13 1 Year
6 | Power Sensor Anritsu MA2491A 033005 May.08, 13 1 Year

9.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

9.3.Test Procedure

1. Connected the EUT’s antenna port to spectrum analyzer.
2. Set the RBW> Bandwidth of test Frequency and put the test Frequency, Set the Span

large enough to capture the entire signal
3. Use a peak detector on max hold
4. Reading the value from the Spectrum analyzer

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

offset.
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9.4.Test Results
EUT: MARINE AUDIO SYSTEM

M/N: MS40BT
Test date: 2014-1-15 Pressure: 101.4+1.0 kpa Humidity: 51.7£1.0%
Tested by: Leo-Li Test site: RF site Temperature:21.6+1.0 C

Cable loss: 1.0 dB

Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2402 2.237 30
GFSK 2441 1.151 30
2480 1.215 30
2402 2.077 30
8-DPSK 2441 0.788 30
2480 0.396 30

Conclusion: PASS
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GFSK
2402MHz

Agilent Spectrum Analyzer - Swept 54

ih!arker 1 2.401990000000 GHz
PRI Fast ¢

ra Trig: Fres Run
IFGaim:Luw

Aren: 20 d8

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.402000 GHz

#Res BW 2.0 MHz #VEW 3.0 MHz

iy 1133500 PM fan 15,

Avg Type: Leg-Pwr TRACE
Avg|Hold= 100100 TVPE
CET

Peak Search

|

|

.

|

|

%
1

Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

STATUE i3 Align Maw, All requined

] Trig: Fres Run
Aen: 30 48

PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.441000 GHz

#Res BW 2.0 MHz #VEW 3.0 MHz

iy ] 1423230 PM Jan 15
Avg Typa: Leg-Pwr TRACH
Avg|Hold= 100100 TVPE
CET

Mkr1 2.441 15
1.151

Peak Search

%
2

g, |
td 2 |
il

.,

Span 10.00 MHz

Sweep 1.00 ms (1001 pts)
STATUE 3 Align Maw, All requinad
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2480MHz

Agilent Spectrum Analyzer - Swept 54

ik

Marker 1 2.480090000000 GHz R Avg Type: Log-Par
PHO: Fasi Ly Trig: Fres Run Avg|Hold = 100100

IFGaimniL ww Aren: 20 d8

Raf Offeet 1 dB
Ref 11.00 dBm

|
|
|
_

Center 2.43051:1) GHz Span 10.00 MHz
#Res BW 2.0 MHz #FVEBW 3.0 MHz Sweep 1.00 ms (1001 pts)
WED STATUE i3 Algn Maw, All requirad
8-DPSK

2402MHz

ih i L4:34: 18 PM Jany 15
Avg Typa: Log-Pwr TRACH
PHO: Fast L0 Trig: Fres Run Avg|Hold:= 100100 TVPE
IFGaimniL ww Aren: 20 d8

Peak Search

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.4!]2511& GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

WED STATUE i3 Algn Maw, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:OPDMS40BT page 9-5

2441MHz

Agilent Spectrum Analyzer - Swept 54

i 1134055 PM Jan

Marker 1 2.441040000000 GHz : Avg Typs: Log-Pur '“-*- ReENSaNrch
PHOY: Fast g0 1rig: Fres Run Avg|Hold = 100100 TvPE

FGalmLow — Atten: 20 48 DET

Raf Offeet 1 dB
Ref 11.00 dBm

"y

|
|
o
‘l
|
|
|

."‘\h_
e S

|

Center 2.441 i:Tua GHz Span 10.00 MHz
#Res BW 2.0 MHz #FVEBW 3.0 MHz Sweep 1.00 ms (1001 pts)

WED STATUE i3 Algn Maw, All requirad

iy 11:34:58 PM oy

Rt i 1
Avg Typa: Log-Pwr TRACH Peak Search
PHI: Fast Ly Trig: Fres Run Avg|Hold = 1004100 TVPE

IFGaaim:Lww Aren: 20 d8 DET

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.480000 GHz
#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

WED STATUE i3 Algn Maw, All requirad
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10.BAND EDGE COMPLIANCE TEST
10.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum 4 ijent N9030A |MY51380221| Oct.31,13 | 1Year
Analyzer
Amp HP 8449B 3008A02495 | May.08, 13 1 Year
Horn EMCO 3115 9510-4580 | May.28,13| 1 Year
Antenna
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 13| 1 Year
10.2.Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.
10.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz) from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored trace
and measure the amplitude delta between the peak of the fundamental and the peak
of the band-edge emission. This is not a field strength measurement, it is only a
relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

2. Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average
level based measured peak level.

10.4.Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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Data: 5 File: G:'2014 Report'S'SOUNDING'ACS1302401.EMG (32)
120 Level (dBuvm) Date: 2014-01-15
4
FCC PART 15C il
60
FCC PART l,éC i
1 2
R T sy
0 2310 2329. 2348. 2367. 2386. 2405
Frequency {(MHz)
3ite no. 3m Chamber DIats no. HE=
Dis. / Aint. 3m 2015 3115 (4550) int. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z3I®C/54% Engineer Leo-Li
EUT : MARIMNE AUDIO 3IYITEM
Power supply : DC 12V
Test mode GF3K Z40ZMHz Tx
M/N M340BT
Ant. Cable Amp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin ERemark
[(MH=) [dB/m) [dE) (B [dEuv) [(dBuW/m) (dBuV /m) (dE)
1 2324.4490 :Z5.01 5.859 35.70 46.79 44.79 74.00 29.21 Feak
Z 2390.000 :Z5.16 5.78 35.70 45.352 43.56 74.00 30.494 Feak
3 2400.000 =Z5.18 5.80 35.70 65.47 63.75 74.00 10.25 Feak
4 240z.150 :Z5.18 5.80 35.70 99,64 97 .92 74.00 -253.92 Feak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
2400.000 63.75 9.12 45.65 54 Pass
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Data: 6 File: G:'2014 Report'S'SOUNDINGACS1302401.EM6 (32)
Level {dBuWim) Date: 2014-01-15
120
4
FCC PART 15C il
60
FCC PART 15C |
1 vlw-‘lj
WWMWWWWWMWq
l]231IZI 2329, 2348. 2367, 2386. 2405
Frequency (MHz)
Zite no. 3m Chamber Data no. &
is. / Ant. 3m 2013 3115 (4580) int. pol. HORIZCOWTAL
Limit FCC PART 15C PELE
Enwvw. / In=s. 23%C/54% Engineer Leo-Li
EUT : MARINE AUDIO SYITEM
Power supply @ DC 12V
Test maode GF3K 240Z2MH= Tx
M/ M340ET
int. Cable Amp. Emission
Freg Factor loss Factor Reading Lewel Limits Margin Remark
[MH=) [dB/m) (dE] [dE] [dBEuv) [(ABuW/m] (dBuV/m) [dE)
1 2375.360 28.13 5.76 35.70 47.584 46.03 74.00 27.97 Peak
2 2390.000 25.16 .78 35.70 44, 60 42 .54 74.00 31.16 Peak
3 2400.000 25.18 .80 35.70 60.27 E8.55 74.00 15.45 Peak
4 2401.865 25.18 .80 35.70 94,97 93.25 74.00 -19.25 Peak
Remarks:
1. Emission Lewvel= Antenha Factor + Cable Loss -Awmp Factor + Reading.

2.

The emission levels that are 20dE below the official limit are not reported,
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Data: 15 File: G:2014 ReportiSISOUNDINGIACS1302401.EMG6 (32)
120 Level (dBuvim) Date: 2014-01-15

FCC PART 15C PEAK
60
FCC PART 15C iy
MMWMB
VIR WRTR TR T P R
024?? 24836 2490.2 2496.8 2503.4 2510
Frequency (MHz)
Zite no. t 3m Chatrber Data no. : 15
is. / Ant. o3m 2013 3115 (4580) int., pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwvw. / Inz. : 23+%C/54% Engineer : Leo-Li
EUT : MARINE AUDIO SYITEM
Power supply @ DC 12V
Test maode 1 GF3K 2480MH= Tx
M/ : M540BT
int. Cable Amp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin Remark
[MH=) [dB/m) (dE] [dE) [dBEuv) [(ABuW/m] (dBuV/m) [dE)
2479.871 285.36 5.21 35.70 93.04 91.61 74.00 -17.61 Peak
Z 2483.500 285.36 .92 35.70 49,80 45.38 74.00 25.62 Peak
3 2500.000 25.40 .24 35.70 45.22 43 .86 74.00 30.14 Peak
Remarks:

1. Emission Lewvel= Antenha Factor + Cable Loss -Awmp Factor + Reading.
Z. The emission lewvels that are Z0dAE helow the official limit are not reported.
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Data: 16

Lewvel (dBu\im)
120

File: G:2014 ReportiSISOUNDINGIACS1302401.EMG6 (32)

Date: 2014-01-15

FCC PART 15C PEAK

G0

FCC PART 15C &

W4M%MMMWM-

05477

Fice no.

2483.6

Dis. / Ant.

Limit
Enwvw. / I
EUT

ns.

Power supply @
Test maode

M/

int.
Factor
[dE/m)

2490.2 2496.8 2503.4 2510
Frequency (MHz)

3m Chamber Data no. t 16

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

23%C/54% Engineer : Leo-Li

MARINE AUDIO SYSTEM

DC 12V

GF3K Z480MHz Tx

M340ET

Cable Amp. Emission

loss Factor Reading Lewel Limits Margin Remark
[dE) [dE) [dBEuv) [(ABuW/m] (dBuV/m) [dE)
5.21 35.70 95.46 94,03 74.00 -20.03 Peak
.92 35.70 51.14 49,72 74.00 24.28 Peak
.92 35.70 51.59 50.17 74.00 23.83 Peak
.24 35.70 44,47 43.11 74.00 30.89 Peak

R I S
8]
Wb
u]
(2]
[=)]
o
[fu]

Remarks:

1. Emission Lewvel= Antenha Factor + Cable Loss -Awmp Factor + Reading.
Z. The emission levels that are Z0d4dE helow the official limit are not reported.
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Data: 17 File: G:2014 ReportiSISOUNDINGIACS1302401.EMG6 (32)
120 Level {dBuvfm) Date: 2014-01-15

FCC PART 15C PEAK
60
FCC PART 15C i
0 2477 2483.6 24902 2496.8 2503.4 2510
Frequency {(MHz)

3ite no. i 3m Chsamber DIats no. : 17

Dis. / Aint. I 3m 2013 3115 (4550) hint. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / In=s. p 2Z3FC/54% Engineer : Leo-Li

EUT : MARIMNE AUDIO SYSTEM

FPower supply : DC 12V

Test mode 1 G-DPSE Z2450MHz Tx

M/ : MS40EBT

int. Cable Amp. Emission

Frec. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) [dESm) [dE]) [dE) [dABuv) [dBuV/m) (dBuV/m) [(dE)
1 24580.036 Z5.36 5.91 35.70 95.75 94,3532 74.00 -Z0.32 Feak
Z  2483.500 Z5.346 5.92 35.70 56,62 55.20 74.00 15.80 Feak
3 2483.666 Z5.346 5.92 35.70 55.53 S4.41 74.00 18.59 Feak
4 2500.000 =25.40 5.94 35.70 44 .63 43 .27 74,00 30.73 Feak

FRemarks:

1. Emission Lewvel= Antennha Factor + Cable Loss —Awp Factor + Beading.
Z2. The emission levels that are Z0dE helow the official limit are not reported.

Frequency | Peak level |Duty cycle factor AV level - :
(MHZ) | (dBuvim) (dB) (dBuv/m) | Limit(Buv/m) | Conclusion
2483.500 55.20 9.12 46.08 54 Pass
2483.666 54.41 9.12 45.29 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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Data: 18 File: G:2014 ReportiSISOUNDINGIACS1302401.EMG6 (32)
120 Level (dBuvim) Date: 2014-01-15

FCC PART 15C PEAK
60
FCC PART 15C iy
T
W3MMMMW\~W
024?? 24836 2490.2 2496.8 2503.4 2510
Frequency (MHz)
Zite no. t 3m Chatrber Data no. t 15
is. / Ant. o3m 2013 3115 (4580) int., pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwvw. / Inz. : 23+%C/54% Engineer : Leo-Li
EUT : MARINE AUDIO SYITEM
Power supply @ DC 12V
Test maode : 5-DP3E Z480MH= Tx
M/ : M540BT
int. Cable Amp. Emission
Fred. Factor loss Factor Reading Lewel Limits Margin Remark
[MH=) [dB/m) (dE] [dE) [dBEuv) [(ABuW/m] (dBuV/m) [dE)
2479.739 285.36 5.21 35.70 91.71 90.28 74.00 -16.28 Peak
Z 2483.500 285.36 .92 35.70 52.32 50.90 74.00 23.10 Peak
3 2500.000 25.40 .24 35.70 44,70 43.34 74.00 30.66 Peak
Remarks:

1. Emission Lewvel= Antenha Factor + Cable Loss -Awmp Factor + Reading.
Z. The emission lewvels that are Z0dAE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14042
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Data: 31 File: G:'2014 Report'S'SOUNDING'ACS1302401.EMG (32)
120 Level {dBuvm) Date: 2014-01-15
4
FCC PART 15C PEJ
60

FCC PART 15C &

1
WWWMWMMWWWWMWJ

0

2310 2329. 2348. 2367, 2386. 2405
Frequency (MHz)
3ite no. 3m Chamber Data no. t 31
Dis. / &int. 3m 2013 3115 (4580) int. pol. @ HORIZOMNTAL
Limit FCC PART 15C PELE
Enwvw. / In=s. 23%C/54% Engineer : Leo-Li
EUT : MARIME AUDIO SYVSTEM
Power supply @ DC 12V
Test mode 5-DP3E Z2402MH=z Tx
M/ N340ET
Ant. Calkble Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limit= Margin PFemark
[MH=) (dE/m) =0=3] (dE) [dEuv) (dBuW/m) (dBuVsm) (dB)

45. 63 74.00 28.32 Feak
42 .66 74.00 31.34 Feak
56.10 74.00 17.80 Feak
9z2.01 74.00 -15.01 Feak

1 2379.825 :Z5.14
Z  2390.000 Z5.146
3 2400.000 =25.18
4 240z.150 :25.18
FRemarks:
1.

2.

Emiszsion Lewvel= Antenna Factor + Cable Loss —-Awp Factor + Beading.
The emission levels that are 20dBE below the official limit are not reported,
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Data: 32 File: G:'2014 Report'S'SOUNDING'ACS1302401.EMG (32)
Level {dBuvm) Date: 2014-01-15
120
4

FCC PART 15C PER

60 FCC PART 1,‘!%(: 4}

I]231I] 2329. 2348. 2367. 2386. 2405
Frequency (MHz)

Zite no. i S3m Chatrber Data no. HE s

Di=z. / Ant. oSm 2013 3115 (4550) Ant. pol. @ VERTICAL

Limit i FCC PART 15C PELE

Env. / Ins. 1 23+%C/54% Engineer : Leo-Li

EUT : MARIMNE AUDIC 3IYITEHM

FPower supply : DC 12V

Test mode 1 5-DP3E Z40-2MH= T=x

M/N : M340ET

Lnt. Calhle Amp. Emi=s=sion

Frecdg. Factor loss Factor EReading Lewvel Limit=s Margin ERemark

[MH=) [dB/m) [dE) (B [dBuv) [(dBuW/m) (dBuV /m) (dB)
1 2377.355 Z8.13 L.76 35.70 46,76 44 95 7400 29.05 Peak
2 2390.000 Z8.14 E.78 35.70 47 .16 45,40 74,00 28.60 Peak
3 2400.000 Z85.18 5.80 35.70 63 .98 EZ2.26R 74,00 11.74 Peak
4 2401.960 Z&5.18 5.80 35.70 95.59 o6.87 74,00 —-22.87 Peak

Remarks:
1. Emission Lewvel= Antenha Factor + Cable Loszs -Amp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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11.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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